Technical Package
Cover Page

This file contains the following documents:

1.

x ou s

Summary of application (in plain language)

e English

e Alternative Language (Spanish)

First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)
e English

e Alternative Language (Spanish)

Second notice (NAPD-Notice of Preliminary Decision)
e English

e Alternative Language (Spanish)

Application materials *

Draft permit *

Technical summary or fact sheet *

NOTE: This application was declared Administratively Complete before June 1, 2024. The

application materials, draft permit, and technical summary or fact sheet are available
for review at the Public Viewing Location provided in the NAPD.
[...]
If yes, provide organic loading information in Item A, Current Organic

Loading
A. Current organic loading

Facility Design Flow (flow being requested in application):

Average Influent Organic Strength or BOD5 Concentration in mg/1:

Average Influent Loading (Ibs/day = total average flow X average BODs
conc. X 8.34):

Provide the source of the average organic strength or BODs5 concentration.

B. Proposed organic loading

This table must be completed if this application is for a facility that is not in
operation or if this application is to request an increased flow that will
impact organic loading.

Table 1.1(1) - Design Organic Loading

Total Average Flow Influent BOD5
Source
(MGD) Concentration (mg/1)
Municipality
Subdivision

Trailer park - transient

Mobile home park

School with cafeteria

and showers

TCEQ-10054 (06/01/2017) Page 23 of 80
Domestic Wastewater Permit Application, Technical Reports



Total Average Flow
(MGD)

Source

Influent BODs5

Concentration (mg/1)

School with cafeteria,

no showers

Recreational park,

overnight use

Recreational park, day

use

Office building or 0.02

factory

300

Motel

Restaurant

Hospital

Nursing home

Other

TOTAL FLOW from all 0.02

sources

AVERAGE BOD: from all

sources

300

Section 3. Proposed Effluent Quality and Disinfection

(Instructions Page 68)

A. Existing/Interim I Phase Design Effluent Quality

Biochemical Oxygen Demand (5-day), mg/1:
Total Suspended Solids, mg/I:
Ammonia Nitrogen, mg/I:

Total Phosphorus, mg/1:

TCEQ-10054 (06/01/2017)
Domestic Wastewater Permit Application, Technical Reports

Page 24 of 80




Dissolved Oxygen, mg/I:
Other:

B. Interim II Phase Design Effluent Quality
Biochemical Oxygen Demand (5-day), mg/1:

Total Suspended Solids, mg/I:
Ammonia Nitrogen, mg/I:
Total Phosphorus, mg/I:
Dissolved Oxygen, mg/1:
Other:

C. Final Phase Design Effluent Quality
Biochemical Oxygen Demand (5-day), mg/l1: 5

Total Suspended Solids, mg/1: 5
Ammonia Nitrogen, mg/1: 2
Total Phosphorus, mg/1: 1
Dissolved Oxygen, mg/l1: >4
Other:

D. Disinfection Method

Identify the proposed method of disinfection.

O Chlorine: mg/1 after
minutes detention time at peak flow

Dechlorination process:
Ultraviolet Light: 10 seconds contact time at peak flow
O Other:

Section 4. Design Calculations (Instructions Page 68)

Attach design calculations and plant features for each proposed phase.
Example 4 of the instructions includes sample design calculations and plant
features.

TCEQ-10054 (06/01/2017) Page 25 of 80
Domestic Wastewater Permit Application, Technical Reports



Attachment: Design Calculations

Section 5. Facility Site (Instructions Page 68)

A. 100-year floodplain

Will the proposed facilities be located above the 100-year frequency flood
level?

Yes No O

If no, describe measures used to protect the facility during a flood event.

Include a site map showing the location of the treatment plant within the

100-year frequency flood level. If applicable, provide the size and types of
rotective structures.

Provide the source(s) used to determine 100-year frequency flood plain.
FEMA Firmette - 48453C0705K

For a new or expansion of a facility, will a wetland or part of a wetland be
filled?

Yes [ No

If yes, has the applicant applied for a US Corps of Engineers 404 Dredge
and Fill Permit?

Yes O No O
If yes, provide the permit number:

If no, provide the approximate date you anticipate submitting your
application to the Corps:

B. Wind rose
Attach a wind rose. Attachment: Windrose

Section 6. Permit Authorization for Sewage Sludge Disposal
(Instructions Page 69)

A. Beneficial use authorization
Are you requesting to include authorization to land apply sewage sludge for

TCEQ-10054 (06/01/2017) Page 26 of 80
Domestic Wastewater Permit Application, Technical Reports



beneficial use on property located adjacent to the wastewater treatment
facility under the wastewater permit?

Yes [ No

If yes, attach the completed Application for Permit for Beneficial Land Use
of Sewage Sludge (TCEQ Form No. 10451)
Attachment:

B. Sludge processing authorization

Identify the sludge processing, storage or disposal options that will be
conducted at the wastewater treatment facility:

O  Sludge Composting
O Marketing and Distribution of sludge
O  Sludge Surface Disposal or Sludge Monofill

If any of the above sludge options are selected, attach a completed
DOMESTIC WASTEWATER PERMIT APPLICATION: SEWAGE SLUDGE
TECHNICAL REPORT (TCEQ Form No. 10056).

Attachment:

Section 7. Sewage Sludge Solids Management Plan (Instructions
Page 69)

Attach a solids management plan to the application.
Attachment: Solids Management Plan

The sewage sludge solids management plan must contain the following
information:
e Treatment units and processes dimensions and capacities
e Solids generated at 100, 75, 50, and 25 percent of design flow
e Mixed liquor suspended solids operating range at design and projected
actual flow
e Quantity of solids to be removed and a schedule for solids removal
e Identification and ownership of the ultimate sludge disposal site
e For facultative lagoons, design life calculations, monitoring well locations
and depths, and the ultimate disposal method for the sludge from the
facultative lagoon

An example of a sewage sludge solids management plan has been included as
Example 5 of the instructions.

TCEQ-10054 (06/01/2017) Page 27 of 80
Domestic Wastewater Permit Application, Technical Reports



DOMESTIC TECHNICAL REPORT WORKSHEET 2.0

RECEIVING WATERS
The following is required for all TPDES permit applications

Section 1. Domestic Drinking Water Supply (Instructions Page 73)

Is there a surface water intake for domestic drinking water supply located
within 5 miles downstream from the point or proposed point of discharge?
Yes [ No

If yes, provide the following:
Owner of the drinking water supply:

Distance and direction to the intake:
Attach a USGS map that identifies the location of the intake.
Attachment:

Section 2. Discharge into Tidally Affected Waters (Instructions

Page 73)
Does the facility discharge into tidally affected waters?

Yes O No X

If yes, complete the remainder of this section. If no, proceed to Section 3.

A. Receiving water outfall
Width of the receiving water at the outfall, in feet:

B. Oyster waters
Are there oyster waters in the vicinity of the discharge?

Yes No O

If yes, provide the distance and direction from outfall(s).

TCEQ-10054 (06/01/2017) Page 28 of 80
Domestic Wastewater Permit Application, Technical Reports



C. Sea grasses
Are there any sea grasses within the vicinity of the point of discharge?
Yes O No O

If yes, provide the distance and direction from the outfall(s).

Section 3. Classified Segments (Instructions Page 73)
Is the discharge directly into (or within 300 feet of) a classified segment?

Yes O No
If yes, this Worksheet is complete.

If no, complete Sections 4 and 5 of this Worksheet.

Section 4. Description of Immediate Receiving Waters

(Instructions Page 75)
Name of the immediate receiving waters:

A. Receiving water type
Identify the appropriate description of the receiving waters.
Stream

0 Freshwater Swamp or Marsh
O Lake or Pond

Surface area, in acres:

Average depth of the entire water body, in feet:

Average depth of water body within a 500-foot radius of discharge
point, in feet:

O Man-made Channel or Ditch

TCEQ-10054 (06/01/2017) Page 29 of 80
Domestic Wastewater Permit Application, Technical Reports



O Open Bay
O Tidal Stream, Bayou, or Marsh

O  Other, specify:

B. Flow characteristics

If a stream, man-made channel or ditch was checked above, provide the
following. For existing discharges, check one of the following that best
characterizes the area upstream of the discharge. For new discharges,
characterize the area downstream of the discharge (check one).

[0 Intermittent - dry for at least one week during most years

Intermittent with Perennial Pools - enduring pools with sufficient
habitat to maintain significant aquatic life uses

O  Perennial - normally flowing
Check the method used to characterize the area upstream (or downstream for
new dischargers).

O  USGS flow records

OO0 Historical observation by adjacent landowners

Personal observation

O  Other, specify:

C. Downstream perennial confluences

List the names of all perennial streams that join the receiving water within
three miles downstream of the discharge point.

The treated effluent will be discharged to an intermittent stream, where it
will flow southwest for 1050’ where it will converge with Maha Creek -
Sesment 1434F.

D. Downstream characteristics

Do the receiving water characteristics change within three miles downstream of
the discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)?
Yes No O

If yes, discuss how.

TCEQ-10054 (06/01/2017) Page 30 of 80
Domestic Wastewater Permit Application, Technical Reports



The intermittent stream has a few perennial pools, and Maha Creek is
normally flowing.

E. Normal dry weather characteristics

Provide general observations of the water body during normal dry weather
conditions.
The intermittent stream is normally dry.

Date and time of observation: 12/6/23

Was the water body influenced by stormwater runoff during observations?

Yes O No

Section 5. General Characteristics of the Waterbody (Instructions

Page 74)

A. Upstream influences

Is the immediate receiving water upstream of the discharge or proposed
discharge site influenced by any of the following? Check all that apply.

O Oil field activities 0 Urban runoff
O Upstream discharges O Agricultural runoff
O Septic tanks O Other(s), specify

B. Waterbody uses
Observed or evidences of the following uses. Check all that apply.

O Livestock watering O Contact recreation
O Irrigation withdrawal O Non-contact recreation
O Fishing O Navigation
TCEQ-10054 (06/01/2017) Page 31 of 80

Domestic Wastewater Permit Application, Technical Reports


mikej
Text Box
12/6/23


O Domestic water supply O Industrial water supply

O Park activities O Other(s), specify

C. Waterbody aesthetics

Check one of the following that best describes the aesthetics of the
receiving water and the surrounding area.

[0 Wilderness: outstanding natural beauty; usually wooded or unpastured
area; water clarity exceptional

Natural Area: trees and/or native vegetation; some development
evident (from fields, pastures, dwellings); water clarity discolored

O Common Setting: not offensive; developed but uncluttered; water may
be colored or turbid

O Offensive: stream does not enhance aesthetics; cluttered; highly
developed; dumping areas; water discolored

TCEQ-10054 (06/01/2017) Page 32 of 80
Domestic Wastewater Permit Application, Technical Reports



Mustang Ridge Business Park WWTF
Wastewater Treatment Facility Process Description and Unit Sizing
Section 2 — Treatment Process

A. Treatment Process Description
Mustang Ridge Business Park WWTF will be a membrane bioreactor (MBR) system consisting of a single
process train. The system will have a headworks with a primary screen, an equalization basin, one
process train consisting of an anoxic, pre-aeration, and membrane zone; and a sludge holding basin. The
facility will utilize UV disinfection. The design will be in accordance with Texas Administrative Code Title
30, Part 1: Texas Commission on Environmental Quality (TCEQ) Chapter 217 (Design Criteria for
Domestic Wastewater Systems).

B. Treatment Unit Sizing

Final Phase — 20,000 GPD

Headworks with Screening For Full Buildout

Equalization Tank 8.5’ dia x 12.67’ tall — 5,000 gallons

Process Units 12’ wide x 12’ tall x 25’ long — 23,000 gallons
Sludge Holding Tank 8’ dia x 11.67’ tall — 4,000 gallons




Mustang Ridge Business Park WWTF - Process Flow Diagram - Full Buildout - 20,000 gpd

Chem Feed As Required

MBR Process Train
Discharge

> > —t+ [0V Disinfection]—|Effluent —_—
: Flowmeter Point

InfluentIn  |[—» ——»|Equalization Basin|—— 1 |  Anoxic Aeration
H Zone Membrane Zone

I Zone

Screenings

uedaq

Internal Recycle

Landfill &lsmdge Holding Tank|«



mikej
Text Box
Influent In

mikej
Arrow

mikej
Text Box
Primary Screen

mikej
Line

mikej
Text Box
Screenings

mikej
Arrow

mikej
Text Box
Landfill

mikej
Arrow

mikej
Text Box
Equalization Basin

mikej
Arrow

mikej
Arrow

mikej
Arrow

mikej
Text Box
Sludge Holding Tank

mikej
Arrow

mikej
Text Box
WAS

mikej
Arrow

mikej
Text Box
Solids

mikej
Text Box
Decant

mikej
Text Box
UV Disinfection

mikej
Arrow

mikej
Text Box
Effluent Flowmeter

mikej
Arrow

mikej
Text Box
Discharge Point

mikej
Text Box
Mustang Ridge Business Park WWTF - Process Flow Diagram - Full Buildout - 20,000 gpd

mikej
Rectangle

mikej
Text Box
MBR Process Train

mikej
Rectangle

mikej
Text Box
Anoxic
Zone

mikej
Rectangle

mikej
Text Box
Aeration
Zone

mikej
Rectangle

mikej
Text Box
Membrane Zone


mikej
Arrow

mikej
Text Box
Chem Feed As Required

mikej
PolyLine

mikej
Text Box
Internal Recycle

mikej
PolyLine

mikej
Arrow


Plotted: 5/3/2023 3:05:04 PM

Layout: PHASING PLAN

g:\TXC\Projects\clay_development\ 10417—-00—mustang_ridge_bp\SD\01_CADD\0O1_Shts\phase 2 — park plans\10417—C—PARK—PHAS.dwg

Mustang Ridge Business Park WWTF - Site Drawing

N

— APPROXIMATE LOCATIO
FEMA 100—YR FLOOD,

ZONE "A”
'PER FEMA MAP # 4

EVISED JANUARY,

M4
%o
20
/Sé\
L

(S 4714’51” E 856.82)

- - — _ — 1 PARK

PLANS

\////////

= o e e S e O e e ] e e R e

W///W//

MATCH LINE (SEE THIS SHEET)

Y PARTNERS — MUSTANG

2 i

il

0.P.

ELEC

1
BLOCK A
H 108 ACRES ! 2

(EXCLUDED FROM THIS PLAN SCOPE)

-

FUTURE DEVELOPMENT |

pm—

3 (UL C|||||||||||||||||||||||||||||||||||||||||§

BLOCK A PLANS
i

PHASE 1

2

LEC —

Il B N
CLAY PARTNERS — VIUSTANG o AN ey
L =] Y NN B =) 4 S-HR1.C
CALLED 21.95 ACRES -
DOC. NO. 2022037868 —
OPRTC [

FUTURE DEVELOPMENT
(EXCLUDED FROM THIS PLAN SCOPE)

N

i

- T 4

T AT u-p--.-w-.... . W — s

[
*l

— —  ——{(N4730'25" W—H61261) —

N e N N N

L PP

N

LEFT LAN. ;?N LY SIGN /

[S 47°07°44” E 549.33’]

PHASE 1
PLANS

PROPOSED BUILDING #2 HED
SQUARE FOOTAGE: 216,090 S

[

7

[

5
f | DN Y
v
= N
— | dm ©
— | Do
— 4
- —H ACCESS TO MAIN TEAFFIC LANES
— ofF s.{. 183 DENIED T
— DOC. NO.(S¥ 2014186864, ~J
e 3 2015054419 &} 2015059567, -
— | P orRrTC 26+ ) —
— | 6"
— | —

BUILDING CLEAR HEIGHT: 32.0
CONSTRUCTION TYPE: II-B

(SPRINKLED - NFPA13) |

FFE:614.50  WARTNERS — MUSTANG
RIDGE LAND #1,|L.P.
CALLED 20.79 ALRES
DAC. NO. 2022037869
0.P.R.T.C.

[
*

2
BLOCK
16.079 ACRES

LU LUV PP LT B

—

I

[N 482941 E 196.16

CULVERT FULL OF DIRT
APPROXIMATE ELEVATIONS SHOWN

I

X oy Vgﬁs

@

&

W.

R

B WOV ENHR ST S

N\ YE-H#R SIGN

]

\ LA
NN A TBM
X W - B 20, 58

NOT ENTER SIGN

—l
7z
iz

il

—~

P.P.

/

0.0' B SETBAS
15.0\P.U.E. PLAT

HO

|
(&)

_____.____/

S 44
al=ill

MAINTENANCE SIGN

oy
~ CULVERT & Di
APPROXIMATE

N , e BOX CULVERT

N HOX cuLvERT
BOX *3x4

» 2 f67779/
9 oaqr’,

D LIMIT 30 MPHSIGN

"ROADS

ES)
=Sy

VARI

(R-O-W.

AY

PARK
PLANS =

QS 42:34’47] W 598.

TOM SESSMAN

AGE & UTILITY ESI\/I_T<

’\0

MAHA CREEK ESTATES
VOL. 85, PG. 45B—45D

IRMA MAY A. FERNANDEZ DE LEON
CALLED 7.643 ACRES PORTION OF LOT 21
DOC. NO. 2018086771
0.P.R.T.C.

B.W

SETB
4
BLOCK A

= =
x 74" cuP—1]
£603.94
14" cMP—|
£603.84
LOT 1
MAHA CREEK ESTATES RONY RUBIO AND GUADALUPE RUBIO
VOL. 85, PG. 45B—45D DOC. NO. 2013188153
P.R.T.C. O.P.R.T.C.
LOT 2

J, SASSMAN KOAD

6.815 ACRES -
S |
[ ‘ ﬂﬁ ;y ﬁ
| ] y ) —ga g P.P.
- |2
==
/ng}ﬂ Fo DT _ s P N
P 2l |
MP E >
Faoias 73\ 2 [N 5017°01" W 774.74] Z
A R — £ .
S ASSMAN ROAD\ ”
42" cuP N\ \
159803 42" cup
£597.82
N
@ Discharge
% Point
\ Treatment
APPROXIMATE LOCATION OF -
FEMA 102(—),15 ,l:‘IA_\’(’)ODPLAIN N FaC|I|ty
PER FEMA MAP # 48453C0705K
REVISED JANUARY 22, 2022 \ Bou ndary

0 50" 100 200"
e ——
SCALE: 1" =100
LEGEND

BN B B Bl PHASE BOUNDARY

NOTE:

1. IF THE PROPOSED USE DIFFERS IN THE FUTURE FROM

WHAT IS CURRENTLY SHOWN AS THE ULTIMATE CONDITION,

THE TXDOT PERMIT(S) SHALL BE RENEWED ACCORDINGLY.

Service
Area
Boundary

DESCRIPTION

DESIGNED BY: ADJ

REVIEWED BY: TMP

DRAWN BY: RMA/ADJ

Ll

AUSTIN, TX 78728

101 W Louis Henna Blvd, Suite 400